



Test Report No.: 178687

Date: July 24, 2003

SAMPLES SUBMITTED BY CLIENT AS: Two (2) Rolls
1) Blackout
2) Lo Gain

DATE OF RECEIPT: July 22, 2003

TESTING PERIOD: July 23, 2003

TESTS REQUESTED: Flame Propagation of Textiles and Films

TEST RESULTS: Please refer to the following pages

CONCLUSION: The submitted samples were found to meet the requirements of NFPA 701-1999 Test Method 1.

PREPARED BY:

Catherine Barreto
Catherine Barreto
Technician - Flammability
Textiles

SIGNED FOR AND ON BEHALF OF
SGS U.S. TESTING COMPANY, INC.

[Signature]
Lina Klodtman
Manager
Textile Laboratory

mb

Page 1 of 3

This report is issued by SGS U.S. Testing Company Inc. under its General Conditions for Testing Services, as printed on reverse side. SGS U.S. Testing's responsibility under this report is limited to proven negligence and will in no case be more than the amount of the testing fees. Except by special arrangement, samples are not retained by SGS U.S. Testing for more than 30 days. The results shown on this test report refer only to the sample(s) tested unless otherwise stated, under the conditions agreed upon. Anyone relying on this report should understand all of the details of the engagement. Neither the name, seals, marks nor insignia of SGS U.S. Testing may be used in any advertising or promotional materials without the prior written approval of SGS U.S. Testing. The test report cannot be reproduced, except in full, without prior written permission of SGS U.S. Testing Company Inc.

SGS

Report No.: 178687
 Date: 07/24/03
 Page: 2 of 3

RESULTS:**Flame Propagation of Textiles and Films**

National Fire Protection Association STD. 701/1999-Test Method 1

Conditioning: 220°F ± 5°F oven for 30 minutes

Sample: Blackout

<u>Original wt.</u> (grams)	<u>Post wt.</u> (grams)	<u>After Flame</u> (seconds)	<u>Residue</u> (seconds)	<u>Wt. Loss</u> (percent)
28.1	23.7	0.0	0.0	15.7
28.0	23.8	0.0	0.0	15.0
28.0	23.7	0.0	0.0	15.4
28.4	24.3	0.0	0.0	14.4
28.2	23.9	0.0	0.0	15.7
28.3	23.9	0.0	0.0	15.5
28.4	24.1	0.0	0.0	15.1
28.4	24.2	0.0	0.0	14.8
28.2	24.0	0.0	0.0	14.9
28.8	25.1	0.0	0.0	12.8
		AVG	0.0	14.9
		3*STDEV		2.4
		AVG+3STDEV		17.3

Requirements: Average weight loss shall not be more than 40% and any individual specimen shall not exceed the mean value plus three standard deviations.

Flaming Fragments

Or Residue: Shall not continue to flame after reaching the floor of the tester for more than an average of two seconds per specimen for the sample of 10 specimens.

SGS

Report No.: 178687
 Date: 07/24/03
 Page: 3 of 3

RESULTS:

Flame Propagation of Textiles and Films

National Fire Protection Association STD. 701/1999-Test Method 1

Conditioning: 220°F ± 5°F oven for 30 minutes

Sample: Lo Gain

<u>Original wt.</u> (grams)	<u>Post wt.</u> (grams)	<u>After Flame</u> (seconds)	<u>Residues</u> (seconds)	<u>Wt. Loss</u> (percent)
29.1	26.3	0.0	0.0	13.1
28.5	23.9	0.0	0.0	16.1
29.6	24.6	0.0	0.0	14.0
28.6	22.5	0.0	0.0	21.3
28.4	23.4	0.0	0.0	17.6
29.5	24.7	0.0	0.0	13.3
28.5	22.0	0.0	0.0	22.8
28.9	23.0	0.0	0.0	20.4
28.1	23.7	0.0	0.0	15.7
28.7	24.8	0.0	0.0	13.6
		AVG	0.0	16.8
		3*STDEV		10.8
		AVG+3STDEV		27.6

Requirements: Average weight loss shall not be more than 40% and any individual specimen shall not exceed the mean value plus three standard deviations.

Flaming Fragments Or Residues: Shall not continue to flame after reaching the floor of the tester for more than an average of two seconds per specimen for the sample of 10 specimens.

End of Report